WINDSHIELD WIPER - COWL VENT - INST. PANEL

The Engine Build Code Number,

SPECIAL INFORMATION

GROUP 22

the Vehicle |dentification Number and the information provided on the Trim Plate are

often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

22-1....
22-2....
22-3....
22-4....
22-5....
22-6....
22-7 ...
22-8....
229 ...
22-10 ...
22-11 ...

22-12...

NOTES

Defroster opening in Crash Pad is 8.56" long.
Defroster opening in Crash Pad is 8.96' long.
Used on 1974 Vehicles with a 1974 Trim Code.
Used on 1974 Vehicles with a 1975 Trim Code.
Crash Pad is attached with 5 Screws.

Crash Pad is attached with 3 Screws.

Control is attached with a Clip to Instrument Panel.

Control is snapped into Instrument Panel.

The Wiper Motor Wires are attached without the use of a separate Connector.

A Connector is used to attach Wiper Motor Wires to Wiper Control Terminals.

Control includes a Circuit Breaker,

Control does not require a Circuit Breaker.

Jeep

Gr 22 - 1

Printed in U.S.A.



WINDSHIELD WIPER - COWL VENT - INST. PANEL GROUP 22

Jeep Gr 22 - 2 Printed in U.S.A.



WINDSHIELD WIPER - COWL VENT - INST. PANEL 22.020

GROUP NO. — DESCRIPTION — YEAR and MODEL P Ay PR FaT  CODE

22.016—=1 PANEL, Cowl Ventilator Intake Cover

74/ L 1 1 952 573

74/ B0-00 (Metal) .. e e 22.007 1 986 129

76 BO-00 (PIastic) vttt it e et e e e e e e 1 546 1337
22.016-2 ATTACHING PARTS. Panel To Cowl Top

SCREW, Tappina....... 74/ 10=20-40 . . vt it iinncesinneann 17. 660 7 G161895

SCREW, Tappina....... 74/ 80-90 (Oval Head). . ... .ot 22.005 6 974 9

SCREW, Tappina....... 76 80-90 (Pan Head) . ... .. vt 17.660 6 448 9494

NUT, Toggle.......... 74/ B0-90. .. e 22.005 6 974 559
22.016=3 SPACER, Cowl Ventilator Intake Cover Panel (Rubber)

74/ (Center) 10-20-40 .. .(1" Lona) vttt ittt e eaaens 1 959 738

74/ (End) 10-20-40 . . (172" Lona) e e ettt iet e iiessaa s enae 1 962 009

74/ (End) 10-20-40 . . (17 Lona) cvreetirio ittt et neanaaans  eaaes i 959 739
22.016—4 BUMPER. Cow! Ventilator Intake Cover To Dash Panel

74/ LI ¥ S 1 964 703
22.020-1 DUCT, Fresh Air Intake

747 (Left) 10=20-40 .ttt et en s tesane s enaaesensacans  aesans 1 960 889

747 (Riaht) 10=20=40 & vttt ittt eeesasnsnnsenaasasanasnesssasas  sovens 1 959 518

74/75 £ S ] 974 607

76 < T T 1 546 0038
22.020-2 ATTACHING PARTS. Duct To Panel

SCREW, Tappina....... TA e e s 17.660 8 G161901

SCREW, Tappina....... 74/75 80...(10-16x 1/2"") i 35.055 4 973 145

SCREW, Tapping....... 75 80,..(10-16 x5/8"). . ... 17.660 4 G163219

NUT, Speed . .......... 74/ B0-90. .. e e 5.161 4 819 311
22.020—=3 COVER, Fresh Air Duct (Louvers)

747 L0 0 1 T 2 960 153
22.020-3a DUCT. Air (Heater To Air Deflector)

74/ BO-00 . e e e e e e e 1 972 439
22.020-3b HOSE, Air Deflector Drain

74/ BO-00 . e e e e e e 1 545 4889
22.020-3c ATTACHING PARTS. Hose To Deflector

STRAP ... ... ... .. 74/ BO-90. .. e 4,142 1 998 604

CLAMP, Hose . ........ 74, 80-90. .. s 17. 1 G450616 NA
22.020-3d CAP, Air Deflector Drain Hose End

74/ BO=00 . . e e e e e 22.020 1 987 079
22.020-4 GASKET. Fresh Air Duct (Rubber)

747 102040 . o e e et e (Use 962 430) ...... 2 959 519
22.020-5 SEAL. Fresh Air Inlet Valve (Rubber)

74 LT T 6 T 1 N S I 2 959 782
22.020-6 CONTROL, Fresh Air Duct

74/75 (Left) 10-20-40 (LHD=* 22-7) ittt it et ise e eneens 1 545 0647

75 (Left) 10-20-40 (LHD-* 22-8) .1ttt iiiiiii e tvnaniinnes e 1 545 6736

76 F = T 1 S 1 545 9159

74/ (Left) 10-20-40 (RHD ) . . .\ ot ittt e ittt iiita e aeasess ananas 1 545 0649

74/7% (Right) 10-20-40 (LHD=* 22-7) ittt it ittt e 1 545 0648

75 (Right) 10-20-40 (LHD-* 22-8) ...ttt ittt e 1 545 6737

76 (Righty 10-20-40 . . ottt e e e et e e et e 1 545 9160

74/ (Right) 10-20-40 (RHD) . . .. i it e e ane aaaaan 1 545 0650

74.75 = T A T 1 979 914

76 T 1Y o A 1 546 0034

Jeep Gr22-T1 Printed in U.S.A.



22.020
22.020-7

22.020-8

22.020-8a

22.020-8b

22.020-9

22.020-10

22.020-1N

22.027-1

22.027-2

22.027-3
22.027-4

22.027-4a

22.027-5
22.027-6

22.027-7

22.027~7a

WINDSHIELD WIPER - COWL VENT - INST. PANEL

ATTACHING PARTS. Control To Instrument Panel

SCREW, Tapping....... 74/ 10-20-40 ...ttt
SCREW, Machine....... 74 B0,
CLIP oo 2 T
WASHER. Plain........ 747 10-20-40. ..ot
NUT, Hexagon......... 74 B0,
ATTACHING PARTS. Control Cable To Dash Panel

SCREW, Tapping....... 74/ (1/4'-20 x 1/2")...10-20-40.........
SCREW, Tapping....... 74/ (#10-32 x 5/8")...10-20-40...........
RIVNUT .. ... ... .. 74/

ATTACHING PARTS, Control Cable To Duct
CLAMP ... 74775 80......iiiiiiiaa...
74775 80,

ATTACHING PARTS, Right Hand Control Cable To Heater Attaching Stud

CLIP, Closed .........
NUT, Hexagon.........

74/
74/75

10-20-40.............
10-20-40

ATTACHING PARTS. Control Cable To Instrument Panel

CLIP, Closed ......... 74/ 10-20-40. ... ...
SCREW, Tapping....... 74/75 10-20-40....coven. ..
BRACKET. Air Deflector Vent Control To Panel

74/75 B0,
ATTACHING PARTS, Bracket To Panel

SCREW, Machine....... 74/75 80, .
NUT, Hexagon......... 74/75 80, . .

MOTOR, Windshield Wiper

74/ 10-20-40 . . {Less Pump) vt o e e e e e e
74775  {Top Mounted) 80 ..o u vt
74775  (Bottom Mounted) 80 ... e
74/ 80 (Export) .. .. .
76 BO-90 (LHD) « vt e et e e e e
76 80-90 (RHD) . ... .. .
ATTACHING PARTS, Motor To Dash Panel

SCREW. Mochine....... 747 10-20-40.............
SCREW. Machine....... 74/75  (1/2"' Lona}...80.....
SCREW. Machine....... 74/ (5/8"" Lona)...80.....
SCREW, Tapping....... 74/75 80 (Export) ...........
WASHER, Plain...... .. 74/75 80 (Export) ...........
WASHER, Plain........ 74/75 80 (Export) ...........
NUT, Hexagon......... 74/75 80 (Export).. .(1/2''.20)
NUT, Hexagon......... 74/75 80 (Export).. .(10-24) ..

BRACKET. Windshield Wiper Motor Mounting
74/ 10-20-40 . . . i e e e e e

SEAL, Windshield Wiper Motor Mounting
74/ FO-20-40 . oot i e e e e e e e e

GASKET, Windshield Wiper Motor Mounting

74 80 (Export) .. ..
76 B0-00 . L
GROMMET, Motor To Mounting Bracket

F Y A S
COVER, Windshield Wiper Motor (Bottom Mounted)

74/75 B0 e e e e e e e
ATTACHING PARTS, Cover To Frame (Bottom Mounted)
SCREW, Machine....... 74/75 121
SCREW, Torx Pan Head. 75 B, i

o N — NN s —

MRV NN = WW

- N

— N

w

3

]

G191985
G159920
112 807
664 694
G271166

G191985
974 954
972 467

545 0374
400 0922

G120523
G271172

G120520
(G191985

545 5940

G159920
G271166

981 309
978 529
989 935
981 364
545 3956
545 7367

G272523
978 024
973 719
(G436740
981 619
G120385
981 620
G271166

959 787

961 108

981 618
545 9282

812 3090

977 927

978 024
400 4554

545 5897

Jeep

Printed in U.S.A.



WINDSHIELD WIPER - COWL VENT - INST. PANEL

22.038

22.027-7b COVER. Windshield Wiper Motor (Less Crash Pad)

76 £ T S 1 545 3963
22.027-7c PLATE. Windshield Wiper Motor Cover (Less Crash Pad)

76 <0 T 1 545 7821
22.027-7d ATTACHING PARTS. Plate To Cover

SCREW, Tapping «..... 76 BO-00 . . e e 17. 660 2 812 0052
22.027-8 GROMMET. Windshield Wiper Motor Wire

74/75 B0 . s e e e e e 22.050 AR 819 305
22.027-9 SPACER, Windshield Wiper Motor Mounting

74/75 80 (Export). . (1" Long) . ... e e 2 689 791

74/75 80 (Export)...{1.06’" Long) .....c.iuieiniini i 20. 005 2 981 586
22.027-10 CONNECTOR, Windshield Wiper Motor To Control

74/75 B0 (F 22-10) it e e e 3.165 3 932 370
22.027-11 CLAMP, Windshield Wiper Motor Wire

76 ST T T 1 400 5669
22.031-1 DRIVE GEAR KIT, Windshield Wiper Motor

747 L 1 941 916
22.033-1 CRANK, Electric Windshield Wiper Motor Drive

74/7% L0 e T T 1 P O 1 812 0824

76 L T o T Y o U 1 812 7033
22.033—2 ATTACHING PARTS. Electric Windshield Wiper Motor Drive Crank To Motor

NUT, Hexauon......... /47 (Serrated-Lock)...(1/4""-28) .......... 17.417 i G9413553
22.035-1 LINK, Windshield Wiper Motor Drive

74775 ] S ] 977 918

76 TG T O R 1 545 3960
22.035-2 ATTACHING PARTS, Link To Motor

CLIP e 74/ < {0 P 22.047 2 957 868
22.036—1 EXTENSION, Windshield Wiper Motor Wire Extension

74/75 B0 (RHD ) . ettt e et a et insaseannaeannns e e 1 535 0323
22.036—2 HARNESS, Windshield Wiper Motor (Two Speed)

74/75 B0 (ExpPOrt) . oottt e 1 998 425
22.036-3 BREAKER, Windshield Wiper Motor Circuit

74/75 B0 (ExXpoOrt) . . ot e s 1 947 342
22.036—-4 ATTACHING PARTS, Circuit Breaker To Panel

SCREW, Machine....... 747 B, e 17.598 2 (159908

NUT, Hexagon......... 747 B0 e s 17.412 2 G271166
22.038-1 CONTROL, Windshield Wiper

74/75 10-20-40 (LLHD-Two Speed) .. i it e 1 959 282

76 1O D0 A0 et e e e e e e e 1 545 9276

74/ 10-20-40 (RHD-Single Speed) . . . .. .. .. ... e 1 961 112

74/75 80 (Staticrary Windshield=* 22-9 And * 22-11) L. et 1 589 940

747 80 (Staticrary Windshield=* 22-10) (. oo e i 812 ¢111

75/ 80-90 (Stationary Windshield=* 22-12) ...t 1 535 3754

74/75 80 (Mentilating Windshield) . ... o e e 1 989 358
22.038-2 ATTACHING PARTS, Control To Panel

NUT, Hexagqon......... 747 TO=20=40 . o e e i e e e e 1 959 078

NUT, Hexagon......... t4/ L 3.145 1 931 688
22.038-3 PLUNGER. Windshield Wiper And Washer (Two Speed)

74775 L0 T 1 I A T 1 959 986
22.038—4 BEZEL, Windshield Wiper Control

2 O 3.146 1 Q87 911
Jeep Rev. 10/15/75 Gr 22 -T3 Printed in U.S.A.



22.039
22.039-2

22.043-1

22.043-2

22. 0441

22.047-1

22.047-2

22.047-3
22.047-4

22.051-1

22.051-3
22.051-4

22.052--2

WINDSHIELD WIPER - COWL VENT - INST. PANEL

KNOB, Windshield Wiper And Washer Control

74/75 T0-20=40 . o it e e e e e
74/ B0-90. . .
BLADE, Windshield Wiper

74/ 10-20-40. . .(incl. Element) ...t
747 BO. . (9" Lona) ..

74/ 80-90...011" Long)

ELEMENT, Windshield Wiper Blade
74/ 10-20-40

ARM. Windshield Wiper

747 (Left) 10-20-40 . ...
74/ (Right) 10-20-40 .. ... .. i i i
74/ B0, . (7-174" Lona) oo
74/ 80-90. . .(10-7/8" Long) .. vvviiiiiiiiieeaan e

BODY, Windshield Wiper Pivot Shaft

LEFT
74775 10-20-40

76 10-20-40 . 0ot
74775 B0
76 B0-90 . e
RIGHT

74/ 10-20-40. 0ot
74775 B0
76 BO-90 . e

ATTACHING PARTS. Body To Cowl Panel

ESCUTCHEON ......... 74 (Left) 10-20-40 ...........
ESCUTCHEON......... 75/ (Left) 10-20-40 ...........
ESCUTCHEON ......... 747 (Right) 10-20-40 ..........
SPACER ... .. ......... 76 80-90. ... ... ...
GASKET . .oviiiinn.. 74/ 10-20-40.....0vvinnnnnnn.
GASKET . ... ..... 74/ 80-90........ ...
SCREW, Machine....... 74/ 10-20-40, .. .. ... ... ...
WASHER . ... ....... ... 74,/ (Left). ..o
WASHER . ............. 74 (Riaht) 10-20-40..........
NUT, Hexagon......... 76 80-90......... ... ... .....
NUT, Round........... 74/ (Left). .. ... ..
NUT, Round........... 74/ (Right) 10-20-40..........
ATTACHING PARTS, Body To Link

CLIP covi i T4 i
ATTACHING PARTS, Link To Motor Crank

CLIP oo T e e
PUMP, Windshield Washer (Two Speed)

74 T0-20-40 . o e e e e e
75/ 10-20-40 (LHD). . .{Incl. Cap And Reservoir).........

74/ 80-90

FILTER SERVICE KIT
74/ 80-90

ATTACHING PARTS. Ground Wire To Radiator Baffle

SCREW, Tapping....... 74/ 80-90.......... ... ...

RESERVOIR, Windshield Washer

74 T0-20-40. . .(Incl. Cap) vt ittt it ir ettt iieranannes
75/ 10-20-40 (LHD)...(Incl. Cap And Pump). .o v .

74/ 80-90. . .(Less Pump And Cap)

NN == N NN

'\)—'T\)'\-)_"\)MMI\)_"_‘_‘

— N

—

989 324
366 5182

545 1435
981 809

973 819

812 4772

545 1081
545 1082
981 808
979 281

545 1064
545 9526
545 0661
545 3957

545 5121
545 0662
545 3958

545 1071
545 7749
975 708
545 9081
957 871
973 658
400 4554
812 5072
975 701
400 4981
812 5073
975 705

957 868

957 868

981 308
545 4940
812 1404

812 1405

G160505

545 5162
545 4940
812 1741

Jeep

Gr22.T 4

Printed in U.S.A.



22.052-5

22.052-8

22.053-1

22.053-2

22.053-3

22.053-4

22.053-5

22.053-5aq

22.053-6

22.053-7

22.055-1

22.056-2

22.056-3

22.056—4

WINDSHIELD WIPER - COWL VENT - INST.

ATTACHING PARTS, Reservoir To Panel

SCREW, Tapping....... 74 10=20-40 .t it ii it it e
SCREW, Machine....... /4 B80-90. .. ... . . .
NUT, Hexagon......... 74 B0-%0. ..

CAP, Windshield Washer Reservoir

747 LR P O I
74/ B0-00 . e e e
HOSE, Windshield Washer

74 (5/16" x 2" Lona) ... 10=20-40 ... it iii it i e e
74 (1/8" % 2" Lona) .. 10=20-40 . e ieinnn
74 (10" Lona) . . 10-20-40 . . .ttt it it i it
74 (62" Lona). 100040 L e
74/ (Bl k=Order In Feet) i i it it e et et et et e
CLAMP, Windshield Washer Hose

747 (Strap) 10=20-A0
74 (Ring Type) 10-20-40 . . .. . i e
CONNECTOR, Windshield Washer Hose

74 (516" O. 0. T 1/4"0.D.)...10-20-40 oo vviiie ...
CONNECTOR, Windshield Washer Hose (Tee)

74 I T T PN
NOZZLE. Windshield Washer

74775 10-20-40. . . Uncl, 2 dets) oo e
76 L
74/ BO=00,

WASHER, Lock........ 74 BO-90. .. .
......... 747 BO-G0. ... .

NUT, Hexagon

JET, Windshield Washer Nozzle

74 T0-20=40 . o e e e e

SPACER, Windshield Washer Nozzle

74 T0=20-40 . ot e e s

GROMMET, Windshield Washer Hose
74 20-90

PANEL, Instrument

74 14 122040 (LHD - 22-01) Lo
74 Te- 17 (L =" 200 e
74 10-20-A0 (L= =) e
75 10-20-40 (LHD) . ..
74/75 10-20-40 (RHD) .. . i it e e e e
76 TO 20400 . e e e
74 (With Oil And Amp. Gauae Openinas) 80 (LHD) ... .. o oo
74/75 (With Oil And Amp. Gauge Openings) 80 (RHD)}..............
74 (Witheot Qil And Amp. Gaoae Openings) 80 (LHD)Y ... ...
74/75 (Without Oil And Amp. Gauge Openings) 80 (RHD) ...........
75 B0 (L) oottt e e e
76 BO-90 (LHD-Except Export) L
76 80-90 (Export-LHD). ..o s
76 80-90 (RHD) . . oo i e e e e e e e e e s
ATTACHING PARTS, Panel To Cow! Top

SCREW, Tappinag....... 74/ 10-20-40. . ..o e e
WASHER, Plair........ 74 10-20-40. . ... ... ..
ATTACHING PARTS, Panel To Cowl Side

SCREW, Tapping....... 74 10-20-40., . ... ..
SCREW, Tapping....... 74,75 B0 . e e e
WASHER, Plaia . oo /41 10-20-40. . ... ... ..
NUT, Hexanon......... 74775 B0, o e e

..... 20.005

17. 406

..... 22.054

..... 20.035

17.630

2,050

ww o

T = —— =

et —d t  — .

22.056

960 361
400 4504
G27380

545 5166
448 9483

960 532
960 416
960 415
942 795 MR
320 2252

680 826
934 246

960 498
260 360

960 366
545 8180
942 794

(G138485
G120376

960 534
962 451
321 3963

545 1088
545 1089
545 4620 MR
545 4620 MR
545 0570
545 9429
988 004
988 013
987 993
988 015
545 3929
545 7030
545 9472
545 7032

987 145
G120386

812 3059
400 4832
5120386
120375

Jeep Rev. 10/15/75 Gr22-TS5

Printed in U.S.A.



22.056
22. 0566

22. 0567

22.056-12

22.056-13

22.058-1

25.058-2

22.060-1

22.060-2

22.060—2a

22.060-3

22.060-4

22.072-1

22.073-1
22.073-2a
22.073-2b
22.073-3
22.073-4
22.073-5a

22.075-1

WINDSHIELD WIPER - COWL VENT - INST. PANEL

MOULDING, Instrument Cluster And Radio Speaker Opening (Chrome)

74" T0=20=40. .. e e e e e e
ATTACHING PARTS, Moulding To Panel

NUT, Push On......... 74" 10-20m40. .o v e
ANTISQUEAK, Instrument Panel To Cowl Panel

74 left) T0-20-40 . ..
75/ (Left) 10-20-40 . . . o e e
74 (Right) 10-20-40 . .. .. i
75/ TRIGHT) 10=20-40 . . . oo o\
BRACKET, Choke And Air Deflector Cable

74 B e e e e e e e
BOX, Glove (Instrument Panel)

74/75 T0=20-40. e e e
76 10 20-A0 . o e e
74,75 B0 e e e e e e
76 B0 (LHD) it e e e e

ATTACHING PARTS, Glove Box To Panel

SCREW, Tapping....... £

DOOR, Glove Box

74 10-20-40. . e
74/ B0 e

ATTACHING PARTS, Door To Hinge

SCREW, Tapping....... 747 10-20-40. .. ... oo iin et
ATTACHING PARTS, Door To Panel

SCREW, Tapping....... 747 B0, e e e
NUT, Hexagon......... 747 B0, e

HINGE, Glove Box Door

747 10-20=40 . . e e e
ATTACHING PARTS, Hinge To Instrument Panel

SCREW, Toapping....... 747 10-20-40. .. ... v
NUT, Hexagon......... 747 10-20-40. .. oo
BUMPER, Glove Box Door

74/ 10=20=40. .. e e s
747 B e e e e

LOCK ASSEMBLY, Glove Box (Push Button Type)

T e e

CYLINDER, Glove Box Lock (Uncoded)(Less Keys)

74/ T0-20-40. . . e

CASE, Glove Box Lock

747 10-20-40. . e e

CUP, Glove Box Door Lock Clamp

2

ATTACHING PARTS, Cup To Lock

SCREW, Machine....... 2 S

KEY, Glove Box Door Lock (Blank)

74/ F0-20-40 . .o

STRIKER, Glove Box Door Lock

T e e e

17.616

17.598
17.412

N

1

977 829

962 408

987 289
545 7193
989 666
545 7194

975 676

989 954
545 9886
986 245
545 9141

G161895

958 628
970 053

5187859

G454783
G120361

959 599

G159920
G271166

957 274
664 836

545 0252

812 2968

812 2969

664 843

G450649

364 1913

957 276

Jeep

Gr22-T6

Printed in U.S.A.



WINDSHIELD WIPER - COWL VENT - INST. PANEL 22.100

22.075-2 ATTACHING PARTS. Striker To Instrument Panel

SCREW, Tapping....... TA/ 17. 669 2 5457002
22.092-1 TRAY ASSEMBLY, Instrument Panel Ash Receiver

74/ 10-20=40, i e e e e i e e e e 1 987 855 NC

74/75 (Left) 10-20-40 (RHD) . . .. .ot e e e e e e e i i iaee 1 956 325

74775  (Right) 10-20-40 (RHD). ... ... e e et 1 969 582

74/ B0, . A e e e et e et e e e e e ] 448 7249
22.092-1a BALL, Instrument Panel Ash Receiver

74/ B i e e e e, 17.018 4 (147488
22.092—2 BRACKET, Ash Receiver To Instrument Panel

74/ 10-20-40 (RHD) . . . . i e e e 1 961 641
22.092-3 ATTACHING PARTS, Bracket To Panel

SCREW, Machine....... 74/ 10-20-40 (RHD) . .. ... .. .. . ciuo.. 17.610 6 G191940

WASHER, Plain........ 747 10-20-40 (RHD) . . ...... ... ... ... 17.814 6 G131014

NUT, Hexagon ... .. .. .. 74/ (10-24) .. 10-20-40 (RHD) ... ... ... .. .. 17. 412 2 G271166

NUT, Hexagon ... . ... .. 74/ (6-32) .. .10-20-40 (RHD) ... .. ... .. .... 17. 412 6 (271482
22.092-4 LAMP, Ash Receiver

75 10-20-40 . . e e e 1 545 4314

74 2 1 545 9861
22.092-5 SOCKET, Ash Receiver Lamp

75 10-20-40 . L e e e 1 545 6556
22.092—6 FILTER, Ash Receiver Bulb

75 F0-20-40 . o e e 1 352 0871
22.092-7 BULB, Ash Receiver Lamp

75 10-20-40 (GE 1445) L . i it et e sttt e 17. 1 G274004
22.096-1 RETAINER, Instrument Panel Ash Receiver

74 T0-20-40 (LLHD). .ttt e e et e e et e e e e e 1 989 425

74/75 B0 et e e e e e e e e e 1 363 1437
22.096—2 ATTACHING PARTS. Retainer To Instrument Panel

SCREW, Tappina....... 74/ 10-20-40 (LHD). .. ..o o e e 17. 660 2 G163098

SCREW, Tappirg....... 74/75 <L U 17.660 2 (164487

SCREW, Tapping....... 76 B0, e e 12.061 ] 400 4426

NUT, Hexagon......... 74/ LHD o e e e e 17.412 1 G271166
22.100-2 PAD, Instrument Panel Crash

74 T4 5-20-40 (* 22-2) e e 1 545 6447 NC

75/ TA=15-20-40 . e e e 1 545 6447 NC

74 TE= 17 (% 2= e 1 545 6450 NC

75/ LT 1 545 6450 NC

74 (Black) 14-15-20-40 (* 22-1) .. i e ettt e 1 545 1647

74 (Black) 1617 (% 22=0) e e e e e 1 545 1704

74 (Buff) 14-T5-20-40 . . e e e e e e e e 1 545 1649

74 LS IO 2 I 1 545 1702

74 (Cinnamon) 14=15-20-40 (* 22-1) . .. i e e e e e 1 545 5372

74 (Cinmamon) 16=17 e 1 545 5373

74 (Green) 14-15-20-40 (% 22-1) . i e e e e e et e 1 545 1648

74 (Green) T6-17 (% 22=1) i e e e e e e e e e 1 545 1703

74 (Nonventilating Windshield) 80 (* 22-5) ... ... . . i o ] 989 835

74 (Nonventilatina Windshield) 80 (* 22-6) .. .. . i i 1 545 6408

74 (Ventitating Windshield) B0 .. i i it ittt e e ene vinnn 1 989 838

76 (Black) B0-00 . .ttt i e e e e e e e e e e 1 545 7100

75 (Blue=Nonventilating Windshield) 80 {lLevi) . ..ot cennn. 1 545 6412

76 (Blue) BO-00 . i it s i e e e e e e e i e e ] 545 7101

75 (Charcoal-Nonventilating Windshield) 80 ... ... i civnen 1 545 6408

75 (Tan-Nonventilatina Windshield) 80 (Levi) .. oo i cevnn 1 545 6413

76 (Tan) B0=00 & .t e e e e e et e e e e e e e 1 545 7102

Jeep Gr 22 -T 7 Printed in U.S.A.



22.100 WINDSHIELD WIPER - COWL VENT - INST. PANEL
22.100-3 ATTACHING PARTS, Pad To Panel

CLIP v i 74/75 < 29.112

RETAINER ............ 74/ 10-20-40 . ottt e e

SCREW, Tapping....... 74/ B0, i 17. 660

SCREW, Hexagqon ...... 76 B0 . it e 12. 351

WASHER. Sauare....... 72 22.056

NUT, Hexagon......... T/ 17.412
22.100-4 COVER, Instrument Panel Heater (Less Heater)

74/ 102040 . oot e e e e e e 22.056
22.100-5 ATTACHING PARTS, Cover To Panel

CLIP oo i 74/ 10-20-40 . .. ittt 22.056
22.100-6 COVER, Instrument Panel Clock Opening (Less Clock)

74/ 10=20-40 (ILHD ). .ttt i i i s it e ettt ettt e
22.100-7 ATTACHING PARTS, Cover To Panel

NUT, Stamped......... 74/ 10-20-40(LHD). .. ... 17.428
22.100-8 COVER, Instrument Panel Radio Opening (Less Radio)

74/ T0-20=40 (LHD) it ittt it e etrieientessnnessconnsnsseannnaae seeans

74/ 10-20-40 (RHD) . .. . . i e e ettt e e

76 B0 . e e e et e
22.100-9 ATTACHING PARTS, Cover To Panel

WASHER, Plain........ 74/ 10-20-40 (RHD) ... oo 28.575

NUT, Hexagon......... 74/ 10-20.40 (RHD) . . ... ... ............ 17.412

NUT, Stamped ......... T4/ e 17.428
22.100-10a MEDALLION - NAMEPLATE, fnstrument Panel

74 10-20-40 (" Jeeb ) ittt i e e e e e e e e e e 22.056

74 17 S 2]

74 17 (“*Indian Head =% 22-4) . . . e e e

75/ 17 (MIndian Head ). oot i e e e
22.100-10b OVERLAY, Instrument Panel

76 BO-00 . i e e e e e e e e
22.100-12 HANDLE KIT, Instrument Panel Assist

74/ B0 e e e e e e e e 15.230
22.100-13 HANDLE, Instrument Panel Assist

74/ B0 s it e e e ettt et e e
22.100-14 ATTACHING PARTS. Handle To Instrument Panel

BOLT, Hexagon ....... 74/75 S 17. 626

WASHER, Plain........ 74/75 B0 e e 3.082

NUT, Hexaqon......... 74/ B0 ittt it i i i e e e 17. 406

NUT, Hexagon......... 76 B0 e e 17.412
22.100-15 LAMP, Instrument Panel Controls Identification {incl. Lens)

76 LN i T 10

76 [ 0 1= i T < 0 e

76 LG e B R T 1 0

74/75 (Hazard ) B0 ittt ittt i it e e e e e

76 (Heat ) 80-90 .ttt ittt ittt et ettt tie s ettt e

74/75 [ IR T o < 1

76 (Lights ) BO-00 ittt it e e e e e e e,

74/75 (Wiper=Washer ) B0 ... ittt ittt ittt i s teasnsiannanan eranan

76 (""Wiper—-Washer’' ) 80-00 ... ittt it it tnsneenseneeneen e

4
7
AR

N
i

— o

NN O N

969 191
960 601
812 0052
400 4644
545 0210
G271163

957 271

964 956

987 852

G9420863

545 1467
978 213
545 7091

972 930
G271169
G145496

545 0138
545 3786
545 6619
545 6619

545 7117

94 509

689 311

G451976
664 607
G120377
G271190

545 9256
545 9259
545 9260
988 003
545 9257
987 988
545 9254
988 012
545 9255

Jeep Gr22-T 8

Printed in U.S.A.



